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INRICHTING ERKEND BIJ TOEPASSING VAN DE BESLUITWET VAN 30 JANUARI 1947 / ETABLISSEMENT RECONNU PAR APPLICATION DE LARRETE-LOI DU 30 JANVIER 1947

CE N
T E X
S

Reference: T2023150 - HADES

Determination of the abrasion resistance - Martindale

Date of ending the test
Standard used

Deviation from the standard
Conditioning

Apparatus

Pressure on test specimen
Abradant

Type of the felt
Approximate g/m?

Number of test specimens

03-11-2020
ISO 12947-2 (2016)

20°C, relative humidity 65%
Martindale Wear and Abrasion Tester
12 kPa

Standard wool fabric

Woven felt

291

3

Test end point Flat - 2 yarns broken
Specimen Number of cycles Final result
#1 30 000 25000
#2 30 000 25000
#3 30 000 25 000
Minimum value 30 000 25 000

Analysis Report 20.06573.01
Date 04-11-2020
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Performed under accreditation in the physical lab Ghent under the responsibility of Lies Alboort



